

Name (Generic)	Name (Brand)	Therapeutic Category	Route	Typical dosage	Adult Dose (based on 80 kg or 1.8 m2 BSA)	Approximate Cost (AWP) per dose
Abatacept	Orencia	Antirheumatic	IV	750 mg IV every 2-4 weeks 125 mg SQ weekly		\$4500/750mg \$1500/125mg
Abiraterone acetate	Zytiga	Antineoplastic	Oral	1000 mg daily		\$12,000 per month
Adalimumab	Humira	Antirheumatic	SC	160mg x1, then 40mg every 2 weeks		\$3500 per 40mg
Ado-trastuzumab emtansine	Kadcyla	Antineoplastic	IV	3.6 mg/kg every 2 weeks	288 mg	\$12,000 per dose
Agalsidase beta	Fabrazyme	Enzyme	IV	1 mg/kg every 2 weeks	80 mg	\$18,000 per dose
Aldesleukin	Proleukin	Antineoplastic	IV	720,000 units/kg q8 x14 doses	576,000,000 units	\$15,000 per dose
Alglucosidase alfa	Lumizyme	Antilipemic	IV	20 mg/kg every 2 weeks	1000 mg	\$20,000
Alirocumab	Praluent	Antilipemic	SC	75mg q2wk or 300mg q4wks		\$270/75mg, \$1250/300mg
Asparaginase, erwinia	Erwinaze	Antineoplastic	IM/IV	25,000 units/m2	45000 units	\$24,000 per dose
Atezolizumab	Tecentriq	Antineoplastic	IV	1200 mg every 3 weeks		\$11,500 per dose
Avelumab	Bavencio	Antineoplastic	IV	800 mg every 2 weeks		\$8000 per dose
Belinostat	Beleodaq	Antineoplastic	IV	1000 mg/m2 x5 days every 3 weeks	1800mg	\$48,000 per 5 days
Bendamustine	Belrapzo, Bendeka	Antineoplastic	IV	90 mg/m2 x2 days every 28 days	160 mg	\$6000 per dose
Bevacizumab	Avastin	Antineoplastic	IV	15 mg/kg every 3 weeks	1200mg	\$11,500 per dose
Bevacizumab (bilisimilars)	Mvasi	Antineoplastic	IV	15 mg/kg every 3 weeks	1200mg	\$9700 per dose
Blinatumomab	Blinicyto	Antineoplastic	IV	28 mcg/day for 28 days		\$5100/day, \$142,000/28 day
Bortezomib	Velcade	Antineoplastic	IV	1.3 mg/m2 days 1, 4, 8, 11	2.34 mg	\$1900 per dose
Brentuximab vendotin	Adcetris	Antineoplastic	IV	1.8 mg/kg (max 180mg) every 3 weeks	180mg	\$40,000 per dose
Cabazitaxel	Jevtana	Antineoplastic	IV	20 mg/m2	36 mg	\$14,000 per dose
Calcitonin (salmon)	Miacalcin	Hormone	IM/SC	4 units/kg q12hrs x4	320 units	\$3800 per dose
Carfilzomib	Kyprolis	Antineoplastic	IV	20-36mg/m2 days 1,2,8,9,15,16	49 mg	\$3000 per dose
Certolizumab pegol	Cimzia	Antirheumatic	SC	400mg every 4 weeks		\$10,000 per dose
Cetuximab	Erbix	Antineoplastic	IV	400mg/m2, then 250mg/m2 weekly	450mg	\$4000 per 250m2 dose
Clofaribine	Clolar	Antineoplastic	IV	20 mg/m2	36 mg	\$7000 per dose
Daratumumab	Darzalex	Antineoplastic	IV	16 mg/kg every 3-4 weeks	1280mg	\$9000 per dose
Daunorubicine and cytarabine, liposomal	Vyxeos	Antineoplastic	IV	44mg & 100mg /m2 days 1,3,5	2x 44/100 mg vials/dose	\$61,000 per cycle
Dasatinib	Sprycel	Antineoplastic	Oral	40-180mg per day	140mg/day	\$18,000 per month
Defibrotide	Defitelio	Antiplatelet	IV	6.25mg/kg q6 x21-60 days	500mg q6 x30	\$134,000 for 30 days
Degarelix	Firmagon	Antineoplastic	SC	240mg x1, then 80mg q28		\$2000 for 240mg, \$600 for 80mg
Denosumab	Prolia, Xgeva	Bone-modifying	SC	60mg or 120mg		\$1625 for 60mg, \$1750 for 120mg
Doxorubicin, pegylated liposomal	Lipodox 50	Antineoplastic	IV	20-50 mg/m2	90mg (50mg/m2)	\$5200 per dose
Durvalumab	Imfinzi	Antineoplastic	IV	1500mg every 3 weeks		\$13,400 per dose
Eculizumab	Solaris	Complement inhibitor	IV	900mg qwk x4, then 1200mg q2wk		\$23,500 (900mg), \$31,300 (1200)
Elotuzumab	Empliciti	Antineoplastic	IV	10mg/kg d1,8,22 q28days	800mg per dose	\$6,300/dose (\$19,000/cycle)
Eltrombopag	Promatca	Colony stimulating factor	Oral	25-75mg per day	50mg per day	\$12,000 per month
Enfortumab vendotin	Padcev	Antineoplastic	IV	1.25mg/kg d1,8,22 every 28 days	100mg	\$16,000/dose (\$48,000/cycle)

The content here is meant to be an example only, and should not be used for clinical decision making. Rpharmy is not responsible for this content.

Name (Generic)	Name (Brand)	Therapeutic Category	Route	Typical dosage	Adult Dose (based on 80 kg or 1.8 m2 BSA)	Approximate Cost (AWP) per dose
Enzalutamide	Xtandi	Antineoplastic	Oral	160 mg daily		\$15,000 per month
Emapalumab	Gamifant	Monoclonal antibody	IV	1 mg/kg twice weekly	80 mg per dose	\$3,200 per dose
Etanercept	Enbrel	Antirheumatic	SC	25-50 mg 2X/wk X3 mo then 50 mg every week		\$900 for 25 mg; \$1,800 for 50 mg
Galsulfase	Naglazyme	Enzyme	IV	1 mg/kg weekly	80 mg	\$38,200 per dose
Gemtuzumab ozogamicin	Mylotarg	Antineoplastic	IV	3-6 mg/m2 on days 1,4,7 then 2-3 mg/m2 on day 1	5.4-10.8 mg	\$12,700 (5.4 mg); \$25,400 (10.8 mg)
Gliteritinib	Xospata	Antineoplastic	Oral	120 mg daily		\$30,000 per month
Glasdegib	Daurismo	Antineoplastic	Oral	100 mg daily		\$22,000 per month
Glucarpidase	Voraxaze	Enzyme	IV	50 mg/kg		\$4,000 per dose
Golimumab	Simponi	Antirheumatic	IV/SC	IV: 2 mg/kg at weeks 0, 4, and then every 8 weeks thereafter SC: 50 mg/month	IV: 160 mg	IV: \$1900 mg per dose SC: \$6,300 per dose
Granisetron Transdermal	Sancusu	Antiemetic	Trans-dermal	3.1 mg/24 hour patch (7 day duration)		\$730 per patch
Histelin	Vantas; Supprelin LA	Antineoplastic	SC	Vantas: 50 mg q 12 month Supprelin LA: 50 mg q 12 mo		Vantas: \$5,800 Supprelin LA: \$49,000
Idursulfase	Elaprase	Enzyme	IV	0.5 mg/kg once weekly	40 mg	\$8,400
Infliximab	Remicaid	Antirheumatic	IV	3 or 5 mg/kg at 0,2,6 weeks then q 8 weeks	240 mg or 400 mg	\$3,400 (240 mg); \$5,600 (400m)
Infliximab-ABDA	Renflexis	Antirheumatic	IV	3 or 5 mg/kg at 0,2,6 weeks then q 8 weeks	240 mg or 400 mg	\$2,200 (240 mg); \$3,600 (400 mg)
Infliximab-DYYB	Inflectra	Antirheumatic	IV	3 or 5 mg/kg at 0,2,6 weeks then q 8 weeks	240 mg or 400 mg	\$2,700 (240 mg); \$4500 (400 mg)
Inotuzumab ozogamicin	Besponsa	Antineoplastic	Inj	0.8 mg/m2 day 1; 0.5 mg/m2 on day 8 and 15	1.4 mg then 0.9 mg	\$86,000 per course of therapy
Ipilimumab	Yervoy	Antineoplastic	Inj	1 mg/kg, 3 mg/kg, or 10 mg/kg every 3 or 6 weeks	80 mg, 240 mg, or 800 mg	\$14,600 (80 mg); \$43,800 (240 mg); \$146,000 (800 mg)
Isavuconazole	Cresemba	Antifungal	IV/Oral	372 mg every 8 hours X6 then 372 mg daily		\$23,300 per month (IV); \$3,9000 per month (oral)
Ixabepilone	Ixempra	Antineoplastic	IV	40 mg/m2 q 3 weeks	72 mg	\$9360 per dose
Lanreotide	Somatuline	Somatostatin Analog	SC	90 mg or 120 mg q 4 weeks		\$9,300 (90 mg) \$11,000 (120 mg)
Laronidase	Aldurazyme	Enzyme	IV	0.58 mg/kg weekly	46 mg	\$3,700 mg per dose
Leuprolide	Lupron	Antineoplastic/ GRH agonist	IM/SC	Lupron depot: 3.75 mg q month Lupron depot-3 month: 11.25 mg q 3 month		\$1,800 (Lupron depot); \$5,300 (Lupron depot-3 month)
Midostaurin	Rydapt	Antineoplastic	Oral	50 mg or 100 mg BID		\$5,700 (50 mg) or \$11,400 (100 mg) per 14 day course
Natalizumab	Tysabri	GI agent	IV	300 mg q 4 wk		\$9000 per dose
Nelarabine	Arranon	Antineoplastic	IV	1500 mg/m2 on day 1,2,5	2,700 mg	\$80,000 per course
Nilotinib	Tsigna	Antineoplastic	Oral	400 mg BID		\$20,000
Nivolumab	Opdivo	Antineoplastic	IV	240 mg q 2 weeks		\$8000 mg/dose
Nusinersen	Spinraza	Antisense Oligonucleotide	IT	12 mg q 14 days then q 30 days		\$30,600 per dose
Obinutuzumab	Gazyva	Antineoplastic	IV	100 mg day 1 then 900 mg day 2 then 1000 mg weekly for 2 doses		\$8200 per 1000mg
Ofatumumab	Arzerra; Kesimpta	Antineoplastic	IV	300 mg day 1 then 1000 mg on day 8		\$2200 (300mg), \$7300 (1000mg)

The content here is meant to be an example only, and should not be used for clinical decision making. Rpharmy is not responsible for this content.

Name (Generic)	Name (Brand)	Therapeutic Category	Route	Typical dosage	Adult Dose (based on 80 kg or 1.8 m2 BSA)	Approximate Cost (AWP) per dose
Paclitaxel, nanoparticle albumin bound	Abraxane	Antineoplastic	IV	125 mg/m2 on days 1,8,15	225 mg/dose	\$12,200 per course
Palbociclib	Ibrance	Antineoplastic	Oral	125 mg daily for 21 days		\$15,700 per month
Palifermin	Kepivance	Chemoprotective	IV	60 mcg/kg/day for 3 days before and 3 days after myeloxic therapy	108 mcg/day	\$15,600 per course
Panitumumab	Vectibix	Antineoplastic	IV	6 mg/kg every 14 days	480 mg/dose	\$8200/dose
Pegaspargase	Oncospar	Antineoplastic	IM/IV	2,500 units/m2	4,500 units	\$30,000/dose
Pegfilgrastim	Neulasta	Colony stimulating factor	SC	6 mg once weekly		\$7,500/dose
Pegfilgrastim-JMDB	Fulphilia	Colony stimulating factor	Sc	6 mg once weekly		\$5,000/dose
Pegylated interferon alfa-2a	Pegasys	Interferon	SC	180 mcg once weekly	\$1200 per dose	
Pegloticase	Krystexxa	Enzyme (Gout)	IV	8 mg q every 2 weeks		\$30,000 per dose
Pembrolizumab	Keytruda	Antineoplastic	IV	200 mg every 3 weeks		
Pemetrexed	Alimta	Antineoplastic	IV	500 mg/m2	900 mg	\$8,100
Pertuzumab	Perjeta	Antineoplastic	IV	840 mg then 420 mg over 3 weeks		\$13,200 (840 mg); \$6600 (420 mg)
Plerixafor	Mozobil	Hematopoetic	SC	20 mg daily for up to 4 days		\$7,400 mg/dose
Polatuzumab	Polivy	Antineoplastic	IV	1.8 mg/kg every 21 days	140 mg	\$18,000 mg/dose
Pomalidomide	Pomalyst	Antineoplastic	Oral	4 mg daily for 21 days		\$22,900 per course
Posaconazole	Noxafil	Antifungal	Oral	Delayed release: 300 mg BID then 300 mg daily Suspension: 200 mg TID then 400 mg BID IV: 300 mg BID then 300 mg daily		Delayed release: \$6,900 per month Suspension: \$9,900 per month IV: \$19,700 per month
Pralatrexate	Folotyn	Antineoplastic	IV	15 -30 mg/m2 weekly	27 mg-54 mg	\$4,800 (15 mg); \$9,500 per dose
Ramucirumab	Cyramza	Antineoplastic	IV	8 mg/kg q 2 wk	640 mg	\$10,300 per dose
Rasburicase	Elitek	Enzyme	IV	0.15-0.2 mg/kg daily for 1-7 days; capped at 6 mg per M Health Fairview guidelines		\$4,500 per dose
Rituximab	Rituxan	Antineoplastic	IV	375 mg/m2 once weekly	675 mg	\$7900 per dose
Rituximab-AABS	Truxima	Antineoplastic	IV	375 mg/m2 once weekly	675 mg	\$7100 per dose
Rituximab/hyaluronidase	Rituxan Hycela	Antineoplastic	SC	rituximab 1400 mg/hyaluronidase 23,400 units		\$8100 per dose (both formulations)
Romidepsin	Istodaz	Antineoplastic	IV	14 mg/m2 on days 1,8,15	25 mg per dose	\$26,000 per course
Romiplostim	Nplate	Colony stimulating factor	SC	1 mcg/kg weekly or 10 mcg/kg once	240 mcg weekly (3 mg/kg/dose)	\$2500 (250 mcg), \$5000 (500mcg)
Ruxolitinib	Jakafi	Antineoplastic	Oral	5 mg twice daily		\$17,000 per month
Thiotepa	Tepadina	Antineoplastic	IV	250 mg/m2/day for 3 days	450 mg/day	\$70,000 per course
Trabectedin	Yondelis	Antineoplastic	IV	1.1 mg/m2 every 3 weeks	2 mg/dose	\$74,000 per dose
Trastuzumab	Herceptin	Antineoplastic	IV	4 mcg/kg followed by 2 mcg/kg weekly or 8 mcg/kg followed by 6 mcg/kg weekly	320 mcg followed by 160 mcg weekly or 640 mcg followed by 480 mcg weekly	\$10,000 per month (4 mcg/kg regimen); \$26,000 per month (8 mcg/kg regimen)

Name (Generic)	Name (Brand)	Therapeutic Category	Route	Typical dosage	Adult Dose (based on 80 kg or 1.8 m ² BSA)	Approximate Cost (AWP) per dose
Trastuzumab-ANNS	Kanjinti	Antineoplastic	IV	4 mcg/kg followed by 2 mcg/kg weekly or 8 mcg/kg followed by 6 mcg/kg weekly	320 mcg followed by 160 mcg weekly or 640 mcg followed by 480 mcg weekly	\$8,500 per month (4 mcg/kg regimen); \$22,000 per month (8 mcg/kg regimen)
Trastuzumab/hyaluronidase	Herceptin Hylecta	Antineoplastic	SC	Trastuzumab 600 mg/hyaluronidase 10,000 units once every 3 weeks		\$5,600 per dose
Ustekinumab	Stelara	Antirheumatic	IV/SC	390 mg IV once then 90 mg maintenance q 8 weeks		\$6,300/dose (IV) then \$30,000 per SC maintenance dose
Vedolizumab	Entyvio	GI agent	IV	300 mg at 0,2 and 6 weeks then every 8 weeks		\$8,400 per dose
Venetoclax	Venclexta	Antineoplastic	Oral	Week 1: 20 mg once daily; Week 2: 50 mg once daily; Week 3: 100 mg once daily; Week 4: 200 mg once daily; Week 5: 400 mg once daily.		\$15,000 per month